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@1 AvgPwr @1 AvgPwr
Limit (ﬁl\r‘rk PARS Limit fheck PARS
-10 dEAR—FLURIOUS LINE _ARS PASS -10 defR—FPLRIOUS LINE ABS PABS
SPURIOUS_LINE_ABS_ SPURIOUS_LINE_ABS_
20 db 20 dB
-30 dB -30 dB
—y- A VAPPN Ad ||l -40 48
- o~ P e WY AP o v
1 PPV RTTS Ld e . P > 3
60 dB
=70 dei
-80 dBr
-90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 886.32434 MHz -47.19 dBm -34,19 dB 30,000 MHz 1.000 GHz 1.000 MHz 892.62619 MHz -47.22 dBm -34.22 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69353 GHz -43.60 dBm -30.60 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69353 GHz -45.34 dBm -32.34 dB
1.765 GHz 3.000 GHz | 1.000 MHz 2.98745 GHz -46,32 dBm -33,32 d8 1.765 GHz 3,000 GHz 1.000 MHz 2.99897 GHz -46.54 dBm -33.54 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99042 GHz -41.20 dém -28.20 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98992 GHz -41.35 dBm -28.35 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.31359 GHz -41.36 dBm -28.36 dB 9.000 GHz 13.000 GHz 1.000 MHz 10.32558 GHz -41.42 dBm -28.42 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.7653%9 GHz -38.20 dBm -25.20 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.76706 GHz -38.03 dBm -25.03 dB
NS
L )| J LU ( ] J ¢ “
Date: 20. MAR.2017 11:58:40 Date: 20. MAR.2017 11:59:34
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712102B

LTE Band 4 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

S[) ectrum %1 4] trum %‘
Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep Ref Level 0.00 dém Offset 11.70 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 dgftR—fBURIOUS INE ARS PABS .10 diRR—HBURIOUS }INE ABS PARS
< OUS_LINE_ABS _SPURIOUS_LINE_ABS
20 dB
30dB
= MreAmn A || -40 e I AP N
. ! v
-60 dBr
70 d8
-80 del
-90 de
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 949.34283 MHz -47.04 dBm -34.04 dB 30.000 MHz 1.000 GHz | 1.000 MHz 921.71164 MHz -47.10 dBm -34.10 d8
1.000 GHz 1.700 GHz 1.000 MHz 1.62076 GHz -48.22 dBm -35.22 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.62706 GHz -48.18 dBm -35.18 d&
1.765 GHz 3.000 GHz | 1.000 MHz 2.99856 GHz -46.52 dBm -33,52 dB 1.765 GHz | 3,000 GHz 1.000 MHz 2.98539 GHz -46.71 dBm -33.71dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99142 GHz -41.27 dBm -28.27 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98992 GHz -41.23 dBm -28.23 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.31659 GHz -41.42 dBm -28.42 d& 9.000 GHz 13.000 GHz | 1.000 MHz 10.30509 GHz -41.40 dBm -28.40 d&
13.000 GHz 18.000 GHz 1.000 MHz 15.77289 GHz -38.04 dBm -25.04 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.77373 GHz -37.82 dBm -24.82 dB
v
l )i ) QD v [ )| J QT v

Date: 20.MAR 2017 12:01:10

Date: 20.MAR 2017 12:02:05

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum = pectrum S
Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁlmrk PABS Limit (lerk PABS
-10 dBHR—FLURIOUS LINE ARS PASS -10 défE—FEURIOUS LINE ABS PASS
_SPURIOUS_LINE_ABS_ _SPURIOUS_LINE_ABS_
-20 dB -20 dB
-30 dB -30 dB
40 dB - R AR Ad ||l 40 der - R PARN A
N W, o v AW S gy v
PR i ” g et et
-60 dB -60 dB
-70 dB -70 dBi
-80 dBr -80 dBr
-90 dB -90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions ISpurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 895.04998 MHz -47.25 dBm -34.25 dB 30,000 MHz 1.000 GHz | 1.000 MHz 887.77861 MHz -47.19 dBm -34,10 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.67184 GHz -48.20 dBm -35.20 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.62566 GHz -48.24 d8m -35.24 dB
1,765 GHz 3.000 GHz | 1.000 MHz 1.77179 GHz -39,57 dém -26.57 dB 1.765 GHz | 3,000 GHz 1.000 MHz 1.77220 GHz -41,55 dBm -28,55 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.85443 GHz -41.12 dBm -28.12 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99442 GHz -41.37 dBm -28.37 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.31509 GHz -41.35 dBm -28.35 dB 9.000 GHz 13.000 GHz | 1.000 MHz 10.32108 GHz -41.31 dBm -28.31 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.76248 GHz -38.14 dBm -25.14 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.77164 GHz -38.07 dBm -25.07 dB
26
L )| J ¢ L ] J ¢ -

Date: 20.MAR.2017 12:08:17

Date: 20.MAR 2017 12:09:12

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A4-38 of 39



saronas. FCC RF Test Report

Report No. : FG712102B

Frequency Stability

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0083
40 Normal Voltage 0.0001
30 Normal Voltage 0.0006
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0009
0 Normal Voltage 0.0009

-10 Normal Voltage 0.0076 PASS
-20 Normal Voltage 0.0001
-30 Normal Voltage 0.0009
20 Maximum Voltage 0.0002
20 Normal Voltage 0.0000
20 Battery End Point 0.0006

Note:

1. Normal Voltage =3.9 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.3 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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1 A4-39 of 39




s=amranas. FCC RF Test Report Report No. : FG712102B

LTE Band 5

Peak-to-Average Ratio

Mode LTE Band 5/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.52 5.13 4.96 6.09
Middle CH 4.49 4.87 5.33 5.91 PASS
Highest CH 4.06 4.87 4.87 5.8
SPORTON INTERNATIONAL INC. Page Number : A5-1 of 28
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saronas. FCC RF Test Report

Report No. : FG712102B

LTE Band 5/ 10MHz / QPSK
Lowest Channel / 1RB

Lowest Channel / Full RB
rum o L
Ref Level 30.00 dém Offset 10,80 di Ref Level 30.00 dbm Offset 10.80 di
b Att 30 dB  AQT 2 ms & RBW 10 MHz b Att 30 dé  AQT 2 ms &« RBW 10 MHz
@152 View @ 15a View
G

0.1
00 T 0.0 =
\ .
1E- 1€ -
\‘
\i
1E. 1E: ¥ N
EF 829.0 MHz _ i Mean Pwr + 20.00 dB °F 829.0 MHZz _ i Mean Pwr + 20.00 dB
y i ion Function Samples: 130000 | y Ci i ion Function Samples: 130000
Mean | Peak | crest | 10% | 1% | _©8.a9% | 0.01% | Mean | Peak | crest | 10% | 1% | _B8.a9% | 0.01% |
Trace 1 18,98 dém 23.54 dBm 4.56 dB 2.87 d8 4.38 dB 4.52 d 4.55 dB Trace 1 19,56 dém 25.43 dém 5.87 d8 2.58 d8 4.46 d8 5.13 d8 5.59 dé
~ _— —
L J1 J o ve L J1 J
Date: 20 MAR.2017 15:44:34 Date: 20.MAR.2017 15:45.00
Spectrum 2 Spectrum 2
Ref Level 30.00 dém _ Offset 10,60 d& Ref Level 30.00 dém  Offset 10,60 d&
fo_att 30de AQT 2ms @ RBW 10 MHz o att 20d8_AQT 2ms @ RBW 10 MHz
[015a view @153 view
B
0.1
| .
00 t 00 -
S 2 'A‘. .»\
N \ \
\
1E- 1€ “
\
A
\
\ | \
1E. 1E: \ <
1
|
X 1
E,F 836.5 MHz Mean Pyer + 20.00 dB (CF 836.5 MHz Mean Pwr + 20.00 dB.
y i ion Function Samples: 130000 | y Ci i ion Function Samples: 130000
Mean | peak | crest | 100 | 1% | 0.1% | 0.01% | | peak | crest | 10% | 1% | ©0.1% | 001% |
Trace 1 [ 19.11 dém  23.62 dBm 4.51d8 2.81 d8 44108 4.49 4B 4.55 0B Trace 1 [ 19.76 dbm _ 25.27 dbm 5.51 2.55 dB 4.20 dB 4.87 dB 5.30 0B
f—
L JU J G e L JL J QR we
Date: 20 MAR.2017 15:45:21 Date: 20.MAR.2017 15:45:32
rum

Ref Level 30.00 dbm

Highest Channel / Full RB

o Spectrum 2
Offset 10,60 de. Ref Level 30.00 dém  Offset 10,60 dé
fo_att 30de AQT 2ms @ RBW 10 MHz o att 20d8_AQT 2ms @ RBW 10 MHz
0153 view @153 view
0.0 0.0 5
A 2
X \ <
1E- 1€
\
3
\
\
\ \ \
1E. i 1E: T <
| 1
| \ }
i
EF 844.0 MHz Mean Pyer + 20.00 dB (CF 844.0 MHz Mean Pwr + 20.00 dB.
y ive Di ion Function Samples: 130000 | y Ci Function Samples: 130000
Mean | peak | crest | 100 | 1% | ©0.1% | 0.010% | Mean | peak | crest | 10% | 1% | ©01% | 0.01% |
Trace 1 [ 19.37 dbm  23.45 dbm 4.09 dB 2.67 dB 3.97 dB 4.06 4B 4.14 6B Trace 1 [ 20.01 dBm _25.59 dbm 5.58 dB 2.43 dB 4.20 dB 4.87 dB 5.33 0B
S — —
L JU J Qi we L JU J Qi we
Date: 20.MAR2017 15:45.46 Date: 20 MAR.2017 15.45.57

SPORTON INTERNATIONAL INC.
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s=amranas. FCC RF Test Report Report No. : FG712102B

LTE Band 5/ 10MHz / 16QAM

Lowest Channel / 1RB Lowest Channel / Full RB

rum - -
Ref Level 30.00 dém _ Offset 10,60 d& Ref Level 30.00 dém  Offset 10,60 di

lo_att 30deAQT 2ms @ RBW 10 MHz o att 30de AQT 2ms @ RBW 10 MHz

0152 view @152 view

00 + - 00 e

{ X : X: S
! N \ s
¥ |
1E ] 1€ i
\
\
1E 1E '\ <
\ =| \
‘I
'{ X
\ | \
i L 2 1 & \ 2
EF 829.0 MHz Mean Pyr + 20.00 dB F 829.0 MHz Mean Pwr + 20.00 dB.
y ive Di ion Function Samples: 130000 | y Ci ive Di ion Function Samples: 130000
Mean | Peak | crest | 10% | 1% | _B8.% | 0.019% | Mean | Peak | crest | 10% | 1% | _B.a9% | 0.01% |
Trace 1 18.52 dém 23.55 dBm 5.03 d8 3.13 d8 4.84 dB 4.96 dB 5.01 d8 Trace 1 18.66 dBm 25.52 dém 6.86 d8 3.04 d8 5.16 d8 6.09 d8 6.55 dB
o

L JL J o ve L JL J [ ERRR )
Date: 20. MAR.2017 15:31:18

Date: 20 MAR 2017 15:31:30

Middle Channel / 1RB Middle Channel / Full RB

Ref Level 30.00 dm  Offset 10,80 di
bo_Att 30d8 AQT 2ms @ RBW 10 MHz bo Att 30de__AQT 2ms @ RBW 10 MHz
(@152 view (@152 View

1€
\
1E. 1E: ‘ <
\ 3 \
L
E,F 836.5 MHz Mean Pyer + 20.00 dB (CF 836.5 MHz Mean Pwr + 20.00 dB.
y ive Di ion Function Samples: 130000 | y Ci ive Di ion Function Samples: 130000
Mean | peak | crest | 100 | 1% | 0.1% | 0.01% | Mean | peak | crest | 10% | 1% | ©0.1% | 001% |
Trace 1 [ 16.20 dbm  23.63 dbm 5.34 dB 3.22 d8 5.22 4B 5.33 d8 .36 0B Trace 1 [ 16.77 dBm _ 25.39 dbm 6.62 dB 3.13 d8 5.10 dB 5.91 d8 5.3 0B
f—
L JU J Qi we L JL J QR we
Date: 20 MAR.2017 15:43.44

Date: 20 MAR 2017 15:44:03

Highest Channel / 1RB Highest Channel / Full RB

Spectrum o Spectrum 2
Ref Level 30.00 dém _ Offset 10,60 d& Ref Level 30.00 dém  Offset 10,60 dé
fo_att 30de AQT 2ms @ RBW 10 MHz o att 20d8_AQT 2ms @ RBW 10 MHz
0152 view @153 view
0.0 ] g 0.0 X
{ 4 \ g
1 ! Y gt
1E [ 1€ .
| \
1E. 1 1E: } <
i ¥
{ f
EF 844.0 MHz Mean Pyer + 20.00 dB (CF 844.0 MHz Mean Pwr + 20.00 dB.
y ive Di ion Function Samples: 130000 | y Ci ive Di ion Function Samples: 130000
Mean | peak | crest | 100 | 1% | 0.1% | 0.010% | Mean | peak | crest | 10% | 1% | ©01% | 0.01% |
Trace 1 18.62 dBm 23.49 dBm 4.87 d8 3.01 d8 4.72 dB8 4.87 d8 4.90 dB Trace 1 18,94 dém 25.62 dém 6.68 d8 3.13 d8 5.01 d8 5.80 d8 6.29 dB
— — — ———
L JU J EERRREE ) L JU J W e

Date: 20 MAR.2017 15:44:13

Date: 20 MAR 2017 15:44:23
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saronas. FCC RF Test Report

Report No. : FG712102B

26dB Bandwidth

Mode LTE Band 5 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
LowestCH | 1.23 | 123 | 3.05  3.06 | 497 | 486 | 993 | 9.73 - - -
Middle CH 1.23 | 124 | 300 | 3.03 | 485 | 485 | 977 | 971 - - -
Highest CH | 1.22 | 123 | 3.02 | 3.03 | 490 | 486 | 973 | 9.85 - - -

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A5-4 of 28




SPORTON LAB.

FCC RF Test Report

Report No. : FG712102B

LTE Band 5

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

pectrum -
Ref Level 20.00 dBm  Offset 10,60 d w RBW 30 kHz Ref Level 20.00 dBm  Offset 10,80 dB e RBW 30 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode Auto FFT fo At 30de SWT  63.2ps @ VBW 100kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
| O [erPrmax
M1[1] 13.64 dBm| M1[1]
824.37270 MHz|
. M1 ndB 26.00 dB) &0 M1 ndB 26.00 dB|
104 NS AP SANABI o 1.233600000 MHz| ol X | oo ala Y AL A 1.225200000 MHz|
Qfactor | 668.3] |/ Q factor \ 672.8|
od
-10
20 di
(A A Aond A WA O
AL o S I8 A s
-40 -40
-50 -50
-60 di -60
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 824.7 MHz 1001 pts Span 2.8 MHz
arker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result
ML T 824.3727 MHz 13.64 dem nde down 1.2336 MHz ML i 24.2524 MHz 12.93 dém nd8 down 1,2252 MHz
T1 1 824.0818 MHz 12,04 dBm nds 26.00 dB TL 1 824.0818 MHz -13.23 dam nds 26.00 d8
T2 1 825.3154 MHz -12,56 dém Q factor 668.3 T2 1 825.307 MHz -12.83 dém Q factor 672.8
( )i ] T o8 ( ) )

Date: 20.MAR.2017 15.09:35

Date: 20 MAR 2017 15:09.:24

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

™ o
v v
Ref Level 30.00 dém Offset 10.80 db w RBW 30 kHz Ref Level 30.00 dém Offset 10.80 db « RBW 30 kHz
jo Att 30de  SWT 63.2 ys @ VBW 100 kHz Mode Auto FFT = Att 30de  SWT 63.2 ys @ VBW 100 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
m1[1] 14.33 dbm| Mi[1] 12.74 dBm)|
836.65940 MHz, 836.52240 MHZ]
& ‘x' ndB 26.00 dB} & 1 ndB 26.00 dB|
i N Aed VA SBA A o\ 1.228000000 MHZ| 104 e B B~ 1.236400000 MHz|
/ : Qfactor 681.3 7 v Qfactor 676.6
od 0d
-10 -10
=20 di 20 di
e Ao Lam
e O s A O\ v VA >
-40 df -40
50 -50
-60 di -60
CF 836.5 MHz 1001 pts SEB" 2.8 MHz CF 836.5 MHz 1001 E(S SEOH 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 836.6594 MHz 14.33 d8m ndB down 1.228 MH2 1 836.5224 MHz 12,74 dém ndé down 1.2364 MH2
T1 Y 835.8902 MHz -11.51 d8m nds 26.00 d8 T1 1 835.879 MHz -13.14 dBm nds 26.00 d8
T2 1 837.1182 MHz -11,93 dém Q factor 681.3 T2 1 837.1154 MHz -13.38 dém Q factor 676.6
)i TIIIID o8 )i
L J L L J

Date: 20 MAR 2017 15:18:31

Date: 20 MAR 2017 15:18:42

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

sectrum e pectrum k2
Ref Level 30.00 GBm  Offset 10,60 B w RBW 30 kHz Ref Level 20.00 Bm  Offset 10,00 dE w RBW 30 khz
jo Att 30ds  SWT 63.2 ys @ VBW 100 kHz Mode Auto FFT fo Att 30d8  SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max (@ 1Pk Max
MiL1] 14.67 dbm| [ETEY] 13.92 dBm
848.46220 MHz| 848.18250 MHz|
& Y nde 26.00 dB| #o L nd8 26.00 dB)|
i pA SAVACALY PSP 1216800000 MHz T mtndn ~AON LMD B 1.228000000 MHz
Q factor 697.3] i Qfactor 690.7|
od 0
-10 di 10d //
-20d IM -20 df :
/ A AW Lo~
“spdbmN s’ = VAVLTANY, SRS N ol D ]
-40 di -40 di
-50 di 50 d
60 -60
CF 848.39 MHz 1001 pts Span 2.8 MHz CF 848.3 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 848.4522 MHz 14.67 dem ndB _down 1.2168 MHz ML 1 848.1625 MHz 13.92 dem ndé down 1.228 MHz
T1 1 847.693 MHz -11.33 dém nds 26.00 d8 T1 1 847.6874 MH2z -11.97 d8m nd8 26.00 d8
T2 1 848.9098 MHz -11.18 dBm Q factor 697.3 T2 1 848.9154 MHz -11.72 dem Q factor 690.7
) I e )

Date: 20 MAR 2017 15:21:01

Date: 20 MAR 2017 15:21:12

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712102B

LTE Band 5

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

Date: 20 MAR 2017 14:07:12

Date: 20 MAR 2017 14:07.22

pectrum -
Ref Level 30.00 dém  Offset 10,80 db w RBW 100 khz Ref Level 30.00 abm _ Offset 10.60 dB w RBW 100 khz
o Att a0ds SWT 19 ps @ VBW 300 kHz  Mode Auto FFT fo At 30ds  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max [erPrmax
M1[1] 14.86 dBm| Mi[1] 15.06 dBm)|
626.02750 MHz| 826.14140 MHZ|
& ) 26.00 dBj & nd 26.00 dB|
~ ] L BWAA A~ .045 W - e B ~ 05601 ™
o WA X 3.04 mmnm? |H‘< ol o BAN s \ 3.056! [I[IDEI['A VH.z
] Q factor 271.3 7 Q factor 270.3
4 / \
0d k\‘ od
-10 r -10
\\
20d = 20d
i N BV O \ B AN -
a0 -30
-40 -40
50 -50
60 d -60
CF 825.5 MHz 1001 pts Span 6.0 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
arker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result
ML T 826.0275 MHz 14.86 dBm nde down 3.045 MH2 ML i £26.1414 MHz 15.06 dBm nd8 down 3.0569 MHz
T1 1 823.9775 MHz -11.28 dBm nds 26.00 d8 T1 1 823.9775 MHz -11.13 dam nds 26.00 d8
T2 1 827.0225 MHz -11.33 dém Q factor 271.3 T2 1 827.0345 MHz -10.65 dém Q factor 270.3
( )i ] T o8 ( ) )

Middle Channel / 3MHz / QPSK

Middle Channel /3MHz / 16QAM

Date: 20 MAR 2017 14:16:19

Date: 20 MAR 2017 14:16:28

G o
v v
Ref Level 30.00 dém  Offset 10,80 db w RBW 100 khz Ref Level 30.00 dbm _ Offset 10.60 dB w RBW 100 khz
o At a0ds  SWT 19ps @ VBW 300 kHz  Mode Auto FFT o Att 30ds  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max (@ 17k Max
m1[1] 15.34 dbm| Mi[1] 13.98 dBm)|
) 836.10440 MHz, 836.97350 MHZ]
& X nd8 26.00 dB} & hdB. 26.00 dB)|
i AN ANV NP A B 3.003000000 MHZ v % AN A B 3.033000000 MHZ|
Q factor \ 278.4 / Q factor \ 276.0
/
od od
\ / e
-10 -10 o
/ \ \
20d
]
~ L NN ] s Fer ™ S
o ~N\s 30 y Z
-40 df -40
50 -50
60 d -60
CF 836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 836.1044 MHz 15.34 d8m ndB down 3.003 MHz 1 836.9735 MHz 13.98 dém ndé down 3.033 MH2
T1 1 834.9955 MHz -10.56 dBm nds 26.00 d8 T1 1 834.9955 MHz -12,07 dam nds 26.00 d8
T2 1 837.9985 MHz -10.70 dém Q factor 278.4 T2 1 838.0285 MHz -12.36 dém Q factor 276.0
)i TIIIID o8 )i
L J L L J

Highest Channel /3MHz / QPSK

Highest Channel /3MHz / 16QAM

o pectrum o
Ref Level 30.00 GBm _ Offset 10.60 db w RBW 100 khz Ref Level 30.00 GBm _ Offset 10.80 0B w RBW 100 khz
o Att a0ds  SWT 19ps @ VBW 300 kHz  Mode Auto FFT o Att 30ds  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max (017% Max
M1[1] 14.71 dbm| Mi[1] 14.53 dBm)|
848.68080 MHz| 848.61490 MHz|
& ndB 26.00 dB)| & ndB ' 26.00 dg)|
o e et s U e M it - [ s e 3.021000000 MH2| v AP e B A 3.033000000 MHZ|
7 Qfactor 280.9) 7 Q factor 279.9]
0 df X 0 df s
/
T
-10 -10 \)
\\ /
20d C 20d -
NN & e el s
= -
-40 df -40
50 -50
60 d -60
CF 847.5 MHz 1001 pts Span 6.0 MHZ CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result
M1 1 848.6808 MHz 14.71 d8m ndé down 3.021 MHz M1 1 848.6149 MHz 14,53 dém ndé down 3.033 MH2
1 1 845.9835 MHz -11.00 dém nds 26.00 dB 1 1 845.9835 MHz -11.46 dBm nds 26.00 d8
T2 1 849.0045 MHz -11.20 dém Q factor 280.9 T2 1 849.0165 MHz -11.40 dém Q factor 279.8
( )i ] TIIIID o8 ( ) ) TIn

Date: 20 MAR 2017 14:18:49

Date: 20 MAR 2017 14:18:59

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-

3456

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712102B

LTE Band 5

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Date: 20 MAR 2017 14:27.56

Date: 20 MAR 2017

pectrum -
Ref Level 30.00 dém  Offset 10,80 db w RBW 100 khz Ref Level 30.00 abm _ Offset 10.60 dB w RBW 100 khz
o Att a0ds SWT 19 ps @ VBW 300 kHz  Mode Auto FFT fo At 30ds  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max [erPrmax
M1[1] 13.45 dbm| Mi[1] 12.46 dBm|
626.52000 MHz| 825.64100 MHZ|
& ndB 26.00 dBj & Al ndB 26.00 dB|
P A W E:} s 4.965000000 MHz| X By 4.855000000 MHZ|
d A cer o A\ o LYK\ v/ d P
d d i |
0 0
1
7 ] \
-10 3 -10
] {
20d 4 20 d
A A
=y v ~ [\ A, L™
AL Lk b d S Ay,
%0 -30 A
-40 -40
50 -50
60 d -60
CF 826.5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts pan 10.0 MHz
arker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result
ML T 826.52 MHz 13.45 dem nde down 4.965 MHz ML i 825,641 MHZ 12.46 dBm nd8_down 4.855 MHz
T1 1 824.012 MHz -12.63 dBm nds 26.00 d8 T1 1 824.042 MHz -13.45 dam nds 26.00 d8
T2 1 828.978 MHz -12,25 dém Q factor 166.5 T2 1 828.898 MHz -13.16 dém Q factor 170.1
( )i ] T o8 ( ) )

14:28.06

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Date: 20 MAR.2017 14:37.04

Date: 20 MAR 2017

G o
v v
Ref Level 30.00 dém  Offset 10,80 db w RBW 100 khz Ref Level 30.00 dbm _ Offset 10.60 dB w RBW 100 khz
o At a0ds  SWT 19ps @ VBW 300 kHz  Mode Auto FFT o Att 30ds  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@19k Max (@ 17k Max
m1[1] 14.24 dbm| Mi[1] 12.47 dBm)|
837.74900 MHZ, 836.23000 MHZ]
& ndd " 26.00 dB)| & M1 ndB. 26.00 dB)
> e an A W 4.845000000 MHz| ” B e 4.845000000 MHZ|
1 ] g\ﬂmm 172.9) i T = i Q factor g 172.9)
0d 0d \
. |
-10 J -10 *‘
) 5
20d 20d N
A
o [ o/ s N N
"\ A\
-40 df -40
50 -50
60 d -60
CF 836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
837.749 MHz 14.24 d8m ndB down 4,845 MH2 1 836.23 MHz 12,47 deém ndé down 4,845 MH2
T1 1 834.062 MHz -11.62 dBm nds 26.00 d8 T1 1 834.092 MHz -13.67 dam nds 26.00 da
T2 1 838.908 MHz -11.86 dém Q factor 172.9 T2 1 838.938 MHz -13.69 dém Q factor 172.6
)i TIIIID o8 )i
L J L L J

14:37.14

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Date: 20 MAR.2017 14:39:34

sectrum e pectrum k2
Ref Level 30.00 GBm  Offset 10,60 di w RBW 100 kHz Ref Level 20.00 GBm  Offset 10,80 dE w RBW 100 kHz
jo Att 30ds  SWT 18 s @ VBW 300 kHz  Mode Auto FFT fo Att 30d8  SWT 10 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
MiL1] 13.92 dbm| [ETEY] 13.60 dBm
847.81900 MHz| 847.82900 MHz|
& nds /1 26.00 dB}| #o 26.00 dB)|
i AN Do PN BN N A A 4.895000000 MH2 o An RO T R 4.855000000 MH2
[ Q factor 173.2 174.6
T 0
Y -10d 2
\ {
\ 204 )
1 E M ] M
e b L (OTA AN
o i P e S o
-40 di -40 d
-50 di 50 d
60 -60
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 847.819 MHz 13.92 dBm ndB _down 4.895 MHz ML 1 847.829 MHz 13.60 dBm ndé down 4.855 MHz
T1 1 844.062 MHz -11,93 d8m nds 26.00 d8 T1 1 844.082 MHz -12.55 d8ém nd8 26.00 d8
T2 1 848,958 MHz -12.04 dBm Q factor 173.2 T2 1 848.938 MHz -12.57 dém Q factor 174.6
) I e )

Date: 20 MAR 2017 14:39:44

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712102B

LTE Band 5

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

Date: 20 MAR 2017 14:48:40

pectrum -
Ref Level 30.00 dém  Offset 10,60 db w RBW 300 khz Ref Level 30.00 cbm _ Offset 10.60 dB w RBW 300 khz
o Att 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT fo At 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max [erPrmax
M1[1] 14.63 dBm| Mi[1] 16.52 dBm)|
827.3620 MHz| 831.7570 MHz
& ¥ ndB 26.00 dB} & ndB X 26.00 dB|
104d M AV N 9.930000000 MH2 ol AL oBanS N 9.730000000 MHz|
T Qfactor 83.9) Qfactor 85.5
od od
-10 -10
l] \
J = -20 di
T 5 s | P A N
a0
-40 -40
50 -50
60 d -60
GCF 829.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts pan 20.0 MHz
arker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result
M1 1 827.362 MHz 14.63 d8m ndB down 9.93 MH2 M1 1 831.757 MHz 16.52 dém ndé down 9.73 MH2
T1 1 824.065 MHz 11,06 dBm nds 26.00 d8 T1 1 824.165 MHz -9.93 dam nds 26.00 d8
T2 1 833.995 MHz -11.27 dém Q factor 83.3 T2 1 833.895 MHz -8.89 dém Q factor 85.5
( )i ] T o8 ( ) )

Date: 20 MAR 2017 14:48:51

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date: 20 MAR.2017 14:57.47

™ o
v v
Ref Level 30.00 dém Offset 10.80 db « RBW 300 kHz Ref Level 30.00 dém Offset 10.80 db « RBW 300 kHz
jo Att 30de  SWT 126 ps @ VBW 1MHz Mode Auto FFT = Att 30de  SWT 126 ys @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
m1[1] 15.46 dbm| Mi[1] 14.36 dBm)|
837.0790 MHz 9810 MHz]
& 26.00 dBj & i ndB 26.00 dB|
104d A 9.770000000 MHz2 v a VAW /'\ AABRN A, 9.710000000 MHZ|
Q factor 85.7 7 Q factor 86.1
& /
10 4
] )
20d — \‘
ey P s aadi i (VN P
\ A o ol
-40 df -40
50 -50
-60 di -60
CF 836.5 MHz 1001 pts SEBH 20.0 MHz CF 836.5 MHz 1001 E(S Sgan 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
837.079 MHz 15.46 dem ndB down 9.77 MHz 1 835.981 MHz 14,36 deém ndé down 9.71 MH2
T1 Y 831.605 MHz -10.03 dBm nds 26.00 d8 T1 1 831.705 MHz -10.99 dBm nds 26.00 d8
T2 1 841.375 MHz -10.55 dém Q factor 85.7 T2 1 B841.415 MHz -12.04 dém Q factor 86.1
)i TIIIID o8 )i
L J L L J

Date: 20 MAR 2017 14:57.57

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Date: 20 MAR.2017 15:00.17

sectrum e pectrum k2
Ref Level 30.00 GBm  Offset 10,60 dB w RBW 300 kHz Ref Level 20.00 Bm  Offset 10,00 dE w RBW 300 kHz
jo Att 30ds  SWT 126 s @ VBW 1 MHz Mode Auto FFT fo Att 30d8  SWT 126 ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
MiL1] 15.54 dbm| [ETEY] 14.66 dBm)
842.9820 MHzZ 847.7560 MHz|
& x nds 26.00 dB| #o nds 26.00 dB|
i AN A AN 9.730000000 MHz| O A o B\ 9.850000000 MHz|
] Q factor \\ 86.6 Q factor 86.1
{
od :
/ 3
-10 di i
S A
SN e
-40 di -40 d
-50 di 50 d
60 -60
CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 842.382 MHz 15.54 dBm ndB _down 9.73 MHz ML 1 847.756 MHz 14.66 dBm ndé down 9.85 MHz
T1 1 839.125 MHz -10.57 d8m nds 26.00 d8 T1 1 839.145 MHz -10.77 d8m nd8 26.00 d8
T2 1 848,855 MHz -9.86 dem Q factor 86.6 T2 1 848.995 MHz -11.41 dém Q factor 86.1
) I e )

Date: 20 MAR 2017 15:00:28

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG712102B

Occupied Bandwidth

Mode LTE Band 5 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH 11 | 1.08 | 27 | 273 | 448 | 45 | 913 | 901 - - -
Middle CH 1.1 | 1.09 | 272 | 27 | 449 | 452 | 899 | 9.01 - - -
HighestCH | 1.09 | 1.09 | 272 | 27 | 45 | 45 | 9.05 | 9.03 - - -

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712102B

LTE Band 5

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

Date: 20.MAR.2017 15.09.03

pectrum -
Ref Level 30.00 dém  Offset 10,60 db w RBW 30 khz Ref Level 30.00 Gbm _ Offset 10.60 dB w RBW 30 khz
o Att 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT fo At 30de SWT  63.2ps @ VBW 100kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max [erPrmax
M1[1] 14.73 dbm| Mi[1] 14.24 dBm|
- 824.77550 MHz| - 624.36150 MHz|
N Occ Bw 1.102097902 MHz| Occ Bw 1.082517483 MHz|
104 choe e AALANACTN o o 10 di P, N S N 0. NP
§ [
od /, od
-10 \ -10
/
20d : ' 20d
A M AN A o Al
™ y VA AL~ vl A R r
-40 -40
50 -50
60 d -60
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 824.7 MHz 1001 pts Span 2.8 MHz
arker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result |
ML T 824.7755 MHz 14.73 dem ML i £24.3615 MHz 14.24 dBm
T1 1 824.14615 MHz 6.62 dBm Oce Bw 1.102097902 MHz T1 1 824.16014 MHz 6.55 dem Occ Bw 1.082517483 MHz
T2 1 825.24825 MHz 5.90 dém T2 1 825.24266 MHz 7.13 dém
( )i ] T o8 ( ) ) TIin

Date: 20 MAR 2017 15:09:14

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

(=)

Ref Level 30.00 dem  Offset 10,80 dB w RBW 30 kHz

=)

Ref Level 30.00 dem Offset 10,80 dB w RBW 30 kHz

o At 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o Att 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@19k Max (0 17% Max
m1[1] 14.07 dbm| Mi[1] 12.69 dBm)|
70 MHz 836.41890 MHZ]
& ‘?\« Bw 97 MHz| & ML occ Bw 1.085314685 MHz|
& WA AL AN d oot pneX Ao %
10 . 10 = ALY
I f
od . od
\ { \
-10 10 /1 \
20d 20d f T
I
SN ~ A V¥ adtm'A dad e adk
VANYs Lo S | oo ~ p A o
-40 df -40
50 -50
60 d -60
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 836.7517 MHz 14.07 d8m 1 836.4189 MHz 12.69 dém
T1 1 835.95175 MHz 6.67 dBm Oce Bw 1.096503497 MHz T1 1 835.95734 MHz 6.97 dom Occ Bw 1.085314685 MHz
T2 1 837.04825 MHz 6.89 dBm T2 1 837.04266 MHz 5.86 dBm

T

( )| )

Date: 20 MAR 2017 15:18:10

X e

Date: 20 MAR 2017 15:18:21

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

(Spectrum ) k2

Ref Level 30.00 dbm  Offset 10,80 dB w RBW 30 kHz

pectrum k2

Ref Level 30.00 dBm Offset 10,80 dB w RBW 30 kHz
Att

jo Att 30ds  SWT 63.2 ys @ VBW 100 kHz Mode Auto FFT =3 30d8  SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max [@1Pk Max
ML 14.64 dbm| M1l 13.63 dbm
- 848.12940 MHZ| - 848.67480 MHZ|
X Occ Bw 1.090909091 MHz| oce B 1.085314685 MHz|
s PSP, oS AN T - - I [ -
i ROVandin WA 'aVanta VAR, I £ 10 e | ’ .
| | K )
0d 0
/
\
-10 di -10d

T

s A o YAYA A

1 al sy i AYAYS

-40 di -40 d

-50 di 50 d

60 -60

CF 848.39 MHz 1001 pts Span 2.8 MHz CF 848.3 MHz 1001 pts Span 2.8 MHz

Marker Marker

Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 848.1294 MHz 14.64 dBm ML 1 848.6748 MHz 13.83 dBm
TL 1 847.74895 MHz 7.17 dém Occ Bw 1.090909091 MHz TL 1 847.75734 MHz 6.55 dBm Occ Bw 1.085314685 MH2
T2 1 848.83986 MHz 7.95 dém T2 1 848.84266 MHz 6.70 dem

I e

( J1 J

Date: 20 MAR 2017 15:20:41

) e

Date: 20.MAR 2017 15:20.51

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samran . FCC RF Test Report

Report No. : FG712102B

LTE Band 5

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

) o)
v
Ref Level 30.00 dém  Offset 10,80 db w RBW 100 khz Ref Level 30.00 abm _ Offset 10.60 dB w RBW 100 khz
o Att a0ds SWT 19 ps @ VBW 300 kHz  Mode Auto FFT fo At 30ds  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max [erPrmax
M1[1] 16.02 dBm| Mi[1] 14.25 dBm|
- 5 626.51300 MHz| - 626.60890 MHZ|
OccBw x. 2.697302697 MH_Z| occBw M 2.727272727 MHg|
" A A A S LT “ S NauVaVa AN I
10 - 10 y ¢
/
& / &h / \
[} [ \
| \
-10 7 -10 7 \‘
3 . 4 / \
-20 A 20 7 N -
AAANm _\(/‘(_.y/‘\/ ~f N\ \\"»‘/'\
a0 a0
-40 -40
50 -50
60 d -60
CF 825.5 MHz 1001 pts Span 6.0 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
arker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result |
ML T 826.513 MHz 16.02 dem ML i 826.6089 MHz 14.25 dBm
T1 1 824.15734 MHz 8.51 dBm Oce Bw 2.607302697 MHz T1 1 824.13337 MHz 8.23 dom Occ Bw 2727272727 MHz
T2 1 826.85465 MHz 8,68 dém T2 1 826.86064 MHz 8,43 dém
( )i ] T o8 ( ) ) TIin

Date: 20 MAR 2017 14:06:51

Date: 20 MAR 2017 14:07.01

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

™ o
v v
Ref Level 30.00 dém Offset 10.80 db « RBW 100 kHz Ref Level 30.00 dém Offset 10.80 dB « RBW 100 kHz
jo Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT = Att 30de  SWT 18 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
M1[1] 15.32 dbm| Mi[1] 15.14 dBm|
836.80570 MHz| 9110 MHz|
& Occ Bw = 2.721278721 MHZ| & Occ Bw 96703 MHz|
- 1A A N2 AN o A WA, ALV, e
/ \
od f v
/ \
4 / A \
/ \ 3
20 di N -
- 4 e i O, 7N
5 ¢
-40 df -40
50 -50
-60 di -60
CF 836.5 MHz 1001 pts SEB" 6.0 MHz CF 836.5 MHz 1001 E(s SEOII 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 836.8057 MHz 15.32 d8m 1 835.3911 MHz 15.14 deém
T1 Y 835.13936 MHz 8.50 dBm Occ Bw 2.721278721 MHz T1 1 835.14535 MHz 8.83 dém Occ Bw 2.703296703 MHz
T2 1 837.86064 MHz 9.31 dem T2 1 837.84865 MHz 5.66 dam
)i T ee )i uinmnn e
L J L L J

Date: 20 MAR 2017 14:15.:58

Date: 20 MAR 2017 14:16.08

Highest Channel / 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

Spectrum e yectrum >
Ref Level 30.00 GBm _ Offset 10,60 & w RBW 100 k Ref Level 20.00 GBm  Offset 10,80 dE w RBW 100 kHz
jo Att 30ds  SWT 18 s @ VBW 300 kHz  Mode Auto FFT fo Att 30d8  SWT 10 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
MiL1] 15.46 dbm| i1l 15.11 dBm
e 846.45100 MHz, a5 " 848.42310 MHz|
occ Bw 2.715284715 MHZ] oce Bw,‘\ 2.703296703 MHZ]
A e O A e AN
10d S 104 TINAA e A
7
od 0 [
/ \ /
10d ’{ A\ 10d
-20d // - -20 di
VoAV e i e i e A
30 -30
-40 di -40 d
-50 di 50 d
60 -60
CF 847.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 846.451 MHz 15.46 dBm ML 1 848.4231 MHz 15.11 dBm
T1 1 846.14535 MHz 9.17 d8m Occ Bw 2.715284715 MHz T1 1 846.14535 MHz 7.66 d8m Occ Bw 2.703296703 MHz
T2 1 848.86064 MHz 10.09 dBm T2 1 848.84865 MHz 7.81 dBm
) I e ) e

Date: 20 MAR 2017 14:18:28

Date: 20 MAR 2017 14:18:39

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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